
TAHOE-TRUCKEE SANITATION AGENCY 

REGULAR BOARD MEETING 

FEBRUARY 21, 2024



 TAHOE-TRUCKEE SANITATION AGENCY 
A Public Agency 

13720 Butterfield Drive 
TRUCKEE, CALIFORNIA 96161 

(530) 587-2525 • FAX (530) 587-5840 
www.ttsa.ca.gov  

 
Directors 
     Blake Tresan: President      
     Scott Wilson: Vice President      
     Dale Cox 
     Dan Wilkins 
     David Smelser 
General Manager 
     Richard Pallante 

 

NORTH TAHOE  •  TAHOE CITY  •  ALPINE SPRINGS  •  OLYMPIC VALLEY  •  TRUCKEE 

 
BOARD OF DIRECTORS 

REGULAR MEETING NOTICE AND AGENDA 
 

Date:  February 21, 2024 
Time: 9:00 AM 
Place: Board Room, Tahoe-Truckee Sanitation Agency, 13720 Butterfield Drive, Truckee, California  
[...]
TAH
O

E-TRU
C

KEE SAN
ITATIO

N
 AG

EN
CY  

 N
U

TRIEN
T REM

O
VAL ALTERN

ATIVE PRO
C

ESS EVALU
ATIO

N
 PRO

JEC
T

9CAROLLO  /  PROPOSAL  /  DECEMBER 2023
\\Io-bd-1\bd-data\Marketing\Pursuits\Client48(RNO)\Tahoe-TruckeeSanitationAgency\Nutrient Removal Alternative Process Evaluation Project\Indd\12-2023-ScopeUpdate\48TTSA-NutrientRemovalAlt-Prop1223

PROPOSED ORGANIZATIONAL CHART AND TEAM MEMBERS

Ron Appleton, PE
PROCESS MODELING, WALNUT CREEK
Ron brings over 40 years of civil engineering experience with a focus on wastewater 
treatment plant process and operations optimization. He specializes in process 
modeling, process evaluation and design, hydraulic analysis and design, and process 
mechanical design. Ron is a proven expert in “whole plant” simulation using BioWin 
software to integrate liquid and solids treatment train operations and performance. Ron 
will be responsible for solids and liquid stream process analysis.
RESPONSIBILITIES:  Ron will model the process alternatives using the Biowin model he 
created for T-TSA as part of the previous Sewer Master Plan effort.  

Bryan Coday, PE
ALTERNATIVES EVALUATION, DENVER
Bryan has experience in process engineering, condition assessments, hydraulic 
modeling, and whole-plant modeling. He developed an advanced and dynamic Biowin 
model to assess nutrient removal improvements for multiple utilities and has design 
experience with phosphorus removal and recovery systems from concentrate.
RESPONSIBILITIES: Bryan's experience in implementing nutrient removal process 
solutions for clients in Colorado including Telluride, Avon, Fort Collins, and others will 
assist the team in evaluating the process alternatives based on real world experience.

Chad Knight, PE
ALTERNATIVE DEVELOPMENT
Chad has 8 years of experience in civil and environmental engineering projects in 
northern California and Nevada, including planning, design, and construction services 
for water and wastewater infrastructure. 
RESPONSIBILITIES:  Chad will assist with the development and layout of the alternatives, 
including siting considerations, and modeling of the facilities using Sketchup.

Cristine Polo, PE
SOLIDS PROCESS ASSESSMENT, WALNUT CREEK
Christine is a senior technologist with 12 years of experience performing evaluations 
to help wastewater utilities select the best processes and technologies for biosolids 
management and biogas utilization. She has experience with process modeling, 
conceptual sizing, lifecycle cost analysis, and sustainability assessments. 
RESPONSIBILITIES: Christine will assess the impacts of the nutrient removal process 
alternatives on the WRF's solids handling processes. 



TAH
O

E-TRU
C

KEE SAN
ITATIO

N
 AG

EN
CY  

 N
U

TRIEN
T REM

O
VAL ALTERN

ATIVE PRO
C

ESS EVALU
ATIO

N
 PRO

JEC
T

10CAROLLO  /  PROPOSAL  /  DECEMBER 2023
\\Io-bd-1\bd-data\Marketing\Pursuits\Client48(RNO)\Tahoe-TruckeeSanitationAgency\Nutrient Removal Alternative Process Evaluation Project\Indd\12-2023-ScopeUpdate\48TTSA-NutrientRemovalAlt-Prop1223

PROPOSED ORGANIZATIONAL CHART AND TEAM MEMBERS

Jason Rozgony, PE
COST ESTIMATING, DENVER
Jason has 26 years of experience developing construction cost estimates for the 
water and wastewater industry, using various types of project delivery methods. 
He manages Carollo’s companywide cost estimating standards and has prepared 
discipline-level estimates and complete estimates for more than 150 design and fixed-
price construction projects requiring collaboration with design engineers, vendors, and 
subcontractors from preliminary through final design. 
RESPONSIBILITIES: Jason’s knowledge will provide the agency with confidence in the 
engineering estimates provided.

Erik Bahneman, PE
ELECTRICAL I&C ASSESSMENT, WALNUT CREEK
Erik has 18 years of experience in design and construction support of electrical and 
control systems for water and wastewater facilities. He has developed and overseen 
dozens of electrical system studies and routinely provides electrical condition 
assessments and electrical master planning. Erik is qualified in both low- and medium-
voltage design and has specific expertise in the design of switchgear, motor controls, 
instrumentation, and SCADA systems.
RESPONSIBILITIES:  Erik will assist the team in confirming the preliminary electrical 
assumptions and load requirements for the alternatives evaluations and recommended 
alternative design development.

Mike Dadik, PE
STRUCTURAL ASSESSMENT, WALNUT CREEK
Mike has 30 years of structural engineering experience focused on water and 
wastewater construction. He has led structural design on numerous projects involving 
rehabilitation and replacement of water tanks. He also has extensive experience 
in coating and corrosion controls as he serves as Carollo’s coating specialist 
and is responsible for managing and up-keeping our firm’s coatings and finishes 
specifications.
RESPONSIBILITIES: Mike will assist the team in confirming the preliminary structural 
assumptions for the alternatives evaluations and recommended alternative design 
development.

Elisa Garvey, PE
REGULATION REVIEW, TRUCKEE
Elisa is Carollo’s National Water Supply Planning Lead. Her time in water resources 
planning has required simultaneous attention to detailed planning analyses and long-
term goals and strategies. Elisa’s 30 years of experience includes master planning with 
an emphasis on reuse, water resources management, water quality assessments, and 
regulatory and permitting support.

RESPONSIBILITIES: Elisa will coordinate existing and future permitting activities with the 
Tahoe-Truckee Sanitation Agency and regulatory agencies and develop likely future 
regulatory scenarios for analysis.



TAH
O

E-TRU
C

KEE SAN
ITATIO

N
 AG

EN
CY  

 N
U

TRIEN
T REM

O
VAL ALTERN

ATIVE PRO
C

ESS EVALU
ATIO

N
 PRO

JEC
T

11CAROLLO  /  PROPOSAL  /  DECEMBER 2023
\\Io-bd-1\bd-data\Marketing\Pursuits\Client48(RNO)\Tahoe-TruckeeSanitationAgency\Nutrient Removal Alternative Process Evaluation Project\Indd\12-2023-ScopeUpdate\48TTSA-NutrientRemovalAlt-Prop1223

PROJECT  EXPERIENCE

Seattle, WA
Engineering services for all of King County’s 
regional wastewater treatment facilities treating 
approximately 250 mgd. Projects include 
$120 million in planned/designed improvements.

Sacramento, CA
Numerous projects for Regional San, including two strate-
gic master plans and several regulatory-mandated design 
upgrades for the 181-mgd Regional WWTP, including the 
$41 million Nitrifying Sidestream Treatment Project.

Fresno, CA
Master planning, design, and construction support 
spanning 30 years and $300 million. Includes nutrient 
removal and solids treatment at the RWRF, an initial nitrate 
assessment, and the BODR for the ANITA™Mox process.

Daytona Beach, FL
Phased design projects for the City’s two water reclamation 
facilities. Carollo provided optimization opportunities to 
reduce electrical and chemical costs while improving the 
nutrient removal process.

Kansas City, MO
A new deammonifi cation process to treat an 
ammonia-laden THP sidestream. Includes a 
30 percent BODR to allow ANITA™Mox and 
DEMON® to be competitively bid.

Manhattan, KS
Comprehensive design services and upgrades to 
the City’s WWTP to increase capacity to 11 mgd 
while providing for BNR to meet regulatory limits 
for total nitrogen and phosphorus. Denver, CO

Several projects for MWR, including design of the 
largest CIP undertaken to date for the 220-mgd RWHTF 
(CaRRB SST) and owner‘s advisor for DB of the new 
$280 million Northern Treatment Plant (PAD SST).

Edmond, OK
Design services for expanding the Coff ee Creek 
WRRF from 9 mgd to 36 mgd. Design included 
signifi cant nutrient removal to address near- and 
long-term nitrate and phosphorus effl  uent limits.

Chandler, AZ
Planning and design for the initial 5-mgd expansion of 
Chandler's Ocotillo WRF (buildout 30 mgd). Project was 
delivered via CMAR and included new headworks, 4-stage 
Bardenpho with MBR, disinfection, and solids handling.

Fargo, ND
Phased design services that doubled the facilities’ treatment 
capacity from 25 mgd to 50 mgd and included UV disinfection, 
a new headworks, dewatering improvements, and fi xed-fi lm 
activated sludge (IFAS) to address nutrient requirements.

Cedar City, UT
Planning and design of new MLE bioreactors, RAS/WAS 
pump stations, and solids dewatering building to meet 
the consent compliance schedule from the UDWC to 
lower effl  uent nitrogen concentrations.

Moreno Valley, CA
Currently fi nalizing design of sidestream treatment at 
Eastern Municipal Water District's Moreno Valley RWRF. The 
project includes Carollo's innovative centrate and return 
activated sludge (RAS) reaeration basins (CaRRB) process.

Austin, TX
Design services for nitrogen removal projects at the 
Hornsby Bend Biosolids Management Plant. Facilities 
included an NdN sidestream treatment plant for thickening 
centrate and an ANITA™ Mox facility for dewatering fi ltrate.

Modesto, CA
Engineering services for Jennings Road Tertiary 
Treatment Facilities a 20 MGD green-fi eld MBR 
plant, designed for nitrifi cation and denitrifi ca-
tion, followed by UV disinfection.

Project Experience
National WRF Nutrient Removal/Recovery and Sidestream Expertise 

The lessons learned from these projects will 
provide valuable insights to make the best 
possible recommendation for your project.

Carollo’s ability to listen and collaborate with the owner on innovative 
design solutions is unmatched by anyone in the industry. Their attention 
to detail and thorough design development translates into a quality work 
product in the field, one that the entire project team can be proud of.” 

—  Sherman Papke, Senior Director of Technical Services 
Metro Water Recovery, Denver, CO



TAH
O

E-TRU
C

KEE SAN
ITATIO

N
 AG

EN
CY  

 N
U

TRIEN
T REM

O
VAL ALTERN

ATIVE PRO
C

ESS EVALU
ATIO

N
 PRO

JEC
T

12CAROLLO  /  PROPOSAL  /  DECEMBER 2023
\\Io-bd-1\bd-data\Marketing\Pursuits\Client48(RNO)\Tahoe-TruckeeSanitationAgency\Nutrient Removal Alternative Process Evaluation Project\Indd\12-2023-ScopeUpdate\48TTSA-NutrientRemovalAlt-Prop1223

PROJECT SCHEDULE

 Notice to Proceed
Task 1 Project Management

Project Management Plan
Kickoff  Meeting
Biweekly Progress Meetings
Board Meeting
Invoicing, budget controls, QA/QC

Task 2 - Gather Baseline Information and Develop Eval Criteria
Gather existing information
Evaluation criteria and metrics
Description of existing facilites

Task 3 - Evaluate Existing Facilities
Flows and loads projections
Process performance and Capacity Analysis
Condition Assessment  and CIP
Update WDRs and Potential Future WDRs
Workshop No. 1

Task 4 - Evaluate Nutrient Removal Alternatives
Develop Alternatives
Compare Alternatives
Workshop No. 2  - CAMP® - Select Alternative
Develop Selected Alternative
Site Visits to Other WRF’s

Task 5 - Prepare Project Report
Draft Report and Executive Summary
Workshop No. 3 - Review Draft Report
Final Report and Executive Summary

Jan Feb Mar Apr May Jun Jul Aug Sept Oct
2024

48TTSA1223pf1-Schedule.indd

Project Schedule



EXHIBIT B

ESTIMATED LEVEL OF EFFORT AND FEE

NUTRIENT REMOVAL ALTERNATIVE PROCESS EVALUATION PROJECT

Tahoe Truckee Sanitary Agency

Pr
in

ci
pl

e-
in

-C
ha

rg
e

Ti
m

 L
op

er

Pr
oj

ec
t M

an
ag

er
R

ic
ha

rd
 G

ut
ie

rre
z

Pr
oj

ec
t E

ng
in

ee
r

Je
nn

y 
W

ar
re

n

Pr
oj

ec
t P

ro
fe

ss
io

na
l

C
ha

d 
Kn

ig
ht

El
ec

tri
ca

l &
 In

st
ru

m
en

ta
tio

n 
Le

ad
 E

ng
in

ee
rs

Er
ik

 B
ah

ne
m

an
D

an
ie

l R
ob

in
so

n

Te
ch

ni
ca

l A
dv

is
or

Jo
hn

 F
ra

se
r

An
dr

ew
 G

ilm
or

e
Sc

ot
t P

ar
ke

r

Pr
oc

es
s 

Le
ad

 E
ng

in
ee

rs
R

on
 A

pp
le

to
n 

Br
ya

n 
C

od
ay

R
ya

n 
O

rg
ill 

(fl
ow

 p
ro

je
ct

io
ns

)

Q
ua

lit
y 

M
an

ag
er

M
ic

ha
el

 B
rit

te
n

Re
gu

la
to

ry
 R

ev
ie

w
El

is
a 

G
ar

ve
y

Pr
oc

es
s 

En
gi

ne
er

 - 
So

lid
s

C
hr

is
tin

e 
Po

lo

St
ru

ct
ur

al
 L

ea
d 

En
gi

ne
er

M
ik

e 
D

ad
ik

Co
st

 
Es

tim
at

or
/C

on
st

ru
ct

ab
ili

ty
Ja

so
n 

R
az

go
ny

/ 
M

au
ric

io
 G

om
ez

C
AD

/G
ra

ph
ic

s

W
or

d 
Pr

oc
es

si
ng

/C
le

ric
al

TO
TA

L 
LA

BO
R 

HO
UR

S

SU
BT

O
TA

L 
LA

BO
R 

CO
ST

PE
C

E

R
EP

R
O

D
U

C
TI

O
N

   
   

  
TR

AV
EL

TO
TA

L 
O

TH
ER

 D
IR

EC
T 

CO
ST

S

Billing Rate (2024 Rates) $350 $324 $308 $262 $324 $350 $324 $350 $324 $308 $324 $308 $156 $133 $15

1 T1 PROJECT MANAGEMENT 19 54 44 2 0 4 8 20 2 0 0 0 8 18 179 $53,504 $2,685 $1,100 $3,785 $57,289
1.1 Project Management Plan 1 6 0 0 0 0 0 0 0 0 0 0 0 2 9 $2,560 $135 $0 $135 $2,695
1.2 Kickoff Meeting 2 4 8 2 0 4 8 0 2 0 0 0 4 2 36 $10,514 $540 $1,000 $1,540 $12,054
1.3 Biweekly Progress Meetings (20 total) 8 20 20 0 0 0 0 0 0 0 0 0 0 10 58 $16,770 $870 $0 $870 $17,640
1.4 Board Meeting 4 4 8 0 0 0 0 0 0 0 0 0 4 0 20 $5,784 $300 $50 $350 $6,134
1.5 Invoicing 2 8 0 0 0 0 0 0 0 0 0 0 0 4 14 $3,824 $210 $0 $210 $4,034
1.6 Monitor Budget, Schedule and Decision Log 2 8 8 0 0 0 0 0 0 0 0 0 0 0 18 $5,756 $270 $0 $270 $6,026
1.7 Quality Assurance/Quality Control 0 4 0 0 0 0 0 20 0 0 0 0 0 0 24 $8,296 $360 $50 $410 $8,706

2 T2 GATHER BASELINE INFORMATION AND DEVELOP EVAL. PARAMETERS 5 10 16 0 0 12 16 0 4 0 0 0 4 6 73 $22,020 $1,095 $0 $1,095 $23,115
2.1 Gather and Review Existing Information 0 4 8 0 0 4 16 0 0 0 0 0 0 0 32 $10,344 $480 $0 $480 $10,824
2.2 Evaluation Criteria and Metrics 4 4 4 0 0 8 0 0 4 0 0 0 0 2 26 $8,290 $390 $0 $390 $8,680
2.3 Description of Existing Facilities 1 2 4 0 0 0 0 0 0 0 0 0 4 4 15 $3,386 $225 $0 $225 $3,611

3 T3 EVALUATE EXISTING FACILITIES 6 8 22 0 0 0 56 0 8 0 0 4 4 0 108 $34,060 $1,620 $1,000 $2,620 $36,680
3.1 Flows and Loads Projection Updates 1 1 4 0 0 0 48 0 0 0 0 0 0 0 54 $17,458 $810 $0 $810 $18,268
3.2 Process Performance and Capacity Analysis 1 1 4 0 0 0 4 0 0 0 0 0 0 0 10 $3,202 $150 $0 $150 $3,352
3.3 Condition Assessment and CIP for R&R 1 1 4 0 0 0 0 0 0 0 0 4 0 0 10 $3,138 $150 $0 $150 $3,288
3.4 Identify Current and Potential Future WDRs 1 1 2 0 0 0 0 0 6 0 0 0 0 0 10 $3,234 $150 $0 $150 $3,384
3.5 Workshop No. 1 - Review Findings from Tasks 2 and 3 2 4 8 0 0 0 4 0 2 0 0 0 4 0 24 $7,028 $360 $1,000 $1,360 $8,388

4 T4 EVALUATE NUTRIENT REMOVAL PROCESS ALTERNATIVES 40 100 216 280 256 70 164 64 8 28 84 120 240 40 1,710 $487,420 $25,650 $6,003 $31,653 $519,073
4.1 Develop Alternatives 4 8 40 0 8 4 100 0 0 16 8 0 16 8 212 $63,784 $3,180 $0 $3,180 $66,964
4.2 Compare Alternatives 2 16 20 24 4 30 16 0 8 4 0 40 0 4 168 $51,988 $2,520 $0 $2,520 $54,508
4.3 Workshop No. 2 - CAMP® 16 16 24 16 16 16 16 16 0 4 4 4 8 4 160 $49,476 $2,400 $4,000 $6,400 $55,876
4.4 Develop Selected Alternative 4 24 80 200 100 12 16 24 0 4 48 8 200 8 728 $187,912 $10,920 $0 $10,920 $198,832
4.5 Constructability  Assessment 2 16 24 40 8 8 8 8 0 0 24 60 8 8 214 $63,108 $3,210 $1 $3,211 $66,319
4.6 Power Load Evaluation 0 8 16 0 120 0 0 16 0 0 0 8 8 8 184 $56,776 $2,760 $2 $2,762 $59,538
4.7 Site Visits to Other WRF's 12 12 12 0 0 0 8 0 0 0 0 0 0 0 44 $14,376 $660 $2,000 $2,660 $17,036

5 T5 PREPARE PROJECT REPORT 10 24 52 20 8 10 22 0 0 0 0 2 20 22 190 $52,414 $2,850 $2,000 $4,850 $57,264
5.1 Draft Report and Executive Summary 4 8 32 16 4 4 16 0 0 0 0 0 16 12 112 $30,012 $1,680 $0 $1,680 $31,692
5.2 Workshop No. 3 - Review Draft Report 2 4 4 4 4 4 4 0 0 0 0 0 0 2 28 $8,534 $420 $1,500 $1,920 $10,454
5.3 Final Report and Executive Summary 4 12 16 0 0 2 2 0 0 0 0 2 4 8 50 $13,868 $750 $500 $1,250 $15,118

TOTAL ALL TASKS 80 196 350 302 264 96 266 84 22 28 84 126 276 86 2,260 649,418 $33,900 $10,103 $44,003 $693,421

TOTALTask
Job 

Code Task Description

CAROLLO LABOR OTHER DIRECT COSTS



 

 
 

https://carolloh2o.sharepoint.com/sites/TEAM-000025-PHXMarketing-Graphics/Shared 
  

Education 
MS Environmental 
Engineering, University of 
California, Berkeley, 2005 
BS Civil Engineering, 
California State 
University, Fresno, 2003 
[...]
tinued compliance with very low effluent 
phosphorus limits. Identified 20-yr. capital 
improvements program up to $80 million at 
both facilities. 

 Technical advisor and local project coor-
dinator for Clark County Water Reclamation 
District’s 40-mgd Central Plant South Sec-
ondary Treatment Facilities, resulting in one 
of the largest Biological Phosphorus Re-
moval plants in the nation. As managing 
principal of Carollo’s Las Vegas office, in-
volved in consulting at all technical work-
shops associated with this project. Work 
included technical review, value engineer-
ing, and confirmation of client satisfaction. 



John S. Fraser, PE 

 
 

https://carolloh2o.sharepoint.com/sites/TEAM-000025-PHXMarketing-Graphics/Shared 
  

The work included planning and design of 
two activated sludge trains rated at 10-mgd 
each. The design included: two compart-
mentalized aeration basins capable of bio-
logical phosphorus removal, two 140 -foot-
diameter secondary clarifiers, a utility tunnel 
and underground RAS/WAS pump station, 
and a single-stage centrifugal blower build-
ing designed to support 40-mgd capacity. 
The work also included conversion of the 
existing 80-mgd plant from chemical to 
biological phosphorus removal. The 
CCWRD facility is the largest Bio-P removal 
facility in the US. Also served in a similar role 
during the construction phase of this pro-
ject. 

 Technical advisor and local project coor-
dinator for the cities of Reno and Sparks, 
Nevada, Truckee Meadows Water Reclama-
tion Facility (TMWRF) lime addition system 
pre-design project. The project included 
evaluation of lime addition for phosphorus 
removal. The lime system consisted of a 
slurry contact clarifier and lime slaking and 
handling system. Work included layout and 
costing of the facility and comparison to 
biological phosphorus removal. 

 Technical director for the City of Sioux 
Falls, South Dakota, Water Reclamation Fa-
cility Expansion and Improvements Project. 
Project entails upgrades and expansion up-
grades and expansion to preliminary/ pri-
mary, secondary, and tertiary treatment, as 
well as solids handling facilities to take the 
plant from a 79 ML/d to 113 ML/d. John 
improved design evolution from a master 
plan layout developed by another consult-
ant that wasn’t optimized for performance, 
ease of operation, or cost, to a streamlined 
logical process and cost-conscious layout. 
Design included provisions to transition 
from trickling filter/activated sludge to a 
modern BNR capable of meeting future 
nutrient discharge criteria. 

 Technical advisor for the EchoWater 
Projects, Sacramento Regional County Sani-
tation District, California. Provided expertise 
for four major design contracts (totaling 
$550 million) as part of the $1.8 billion 
EchoWater Project. This massive upgrade 
will help Regional San meet strict new water 
quality requirements, provide for storage of 

peak flows in excess of 330 mgd, and max-
imize water recycling opportunities.                                                                                                                  

 Technical director for the WPCP Sec-
ondary Treatment and Dewatering project, 
City of Sunnyvale, California. The project 
included a phased replacement of the aging 
secondary treatment system (oxidation 
ponds and trickling filters). The new conven-
tional activated sludge (CAS) process de-
signed in an MLE configuration will operate 
in parallel with the existing secondary 
treatment system, resulting in effluent total 
nitrogen removal to below 8 mg/L. 

 Project advisor for the City of Fargo, 
North Dakota, Wastewater Treatment Facili-
ty Phase IIB Expansion Final Design. Main 
elements of the solids stream improvements 
include design of a new centrifuge sludge 
thickening facility, a new anaerobic digester, 
new digested sludge pumps, new sludge 
heating system with heat exchangers, and a 
new compressed natural gas (CNG) system 
including digester gas treatment and an on-
site fueling station. Design efforts include a 
significant focus on plant capacity while 
defining the construction sequencing and 
constraints. 

 Project engineer for final design of the 
South Tahoe Public Utility District, South 
Lake Tahoe, California 7.7-mgd upgrade. 
The design included grit chamber modifica-
tions, RAS pump station upgrades, chlorine 
contact basin baffling, and odor control 
systems for the multiple-hearth sludge fur-
nace and centrifuge dewatering system.  

 Project engineer for the South Tahoe 
Public Utility District, California, emergency 
retention basin sealing project. The project 
was specially designed to prevent leakage 
from the basin and control odors associated 
with solids deposition. Responsibilities in-
cluded overseeing the design of a com-
partmentalized storage basin using a high-
density polyethylene liner system and odor 
control washdown system for a 56-million-
gallon storage basin.  



 

 
 

https://carolloh2o.sharepoint.com/sites/TEAM-000025-PHXMarketing-Graphics/Shared 
  

Education 
MS Civil Engineering, 
Stanford University, 1981 
BS Civil Engineering, 
Stanford University, 1981 

Licenses 
Civil Engineer, California 
Professional Engineer, 
Maryland, Virginia 

Professional 
Affiliations 
American Chemical 
Society 
American Society of Civil 
Engineers 
International Water 
Association 
Sigma Xi 
Water Environment 
Federation 

A. Ron Appleton Jr., PE 
Ron Appleton has 39 years of civil engineering experience emphasizing biological, 
physicochemical, and aqueous chemistry aspects of municipal and industrial 
wastewater treatment, recycled water treatment, and solids handling. He specializes 
in process modeling, process evaluation and design, hydraulic analysis and design, 
and process mechanical design. Since 2011 he has taught a class he developed for 
the graduate Environmental Engineering and Science program at Stanford University, 
CEE271D – Introduction to Wastewater Treatment Process Modeling. He has provided 
company-wide training in the use of treatment plant hydraulics analysis software and 
subsequent assistance in modeling specific process configurations. He is expert in 
“whole plant” simulation using BioWin™, SUMO, and GPS-X software to integrate liq-
uid and solids treatment train operations and performance. 

Relevant Experience  
 Staff engineer for the Potomac Estuary 
Experimental Estuary Water Treatment 
Plant, US Army Corps of Engineers, Wash-
ington Aqueduct Division, Washington, DC. 
Evaluated operations and performance of a 
1.0 mgd advanced water treatment plant 
(microscreens, air stripping, chemical addi-
tion/flocculation, sedimentation, filtration, 
granular activated carbon adsorption, re-
verse osmosis, and chlorine and/or ozone 
disinfection), which treated a 1:1 blend of 
Blue Plains WWTP nitrified effluent and Po-
tomac River water to simulate predicted fu-
ture river raw water quality. Evaluated influ-
ent water quality, interpreted synthetic or-
ganic chemical (SOC) removal across the 
plant, and summarized modeling of future 
Potomac River water quality. 

 Technical advisor for the Regional Water 
Quality Control Plant Copper Removal Per-
formance Study, City of Palo Alto, California. 
Provided technical advice for evaluating 
copper removal at the 39.0 mgd Palo Alto 
RWQCP. Evaluated interconversion of dis-
solved and particulate copper through the 
various unit processes relative to compli-
ance with a 4.9 ug/L total copper discharge 
limit. In an earlier local limits development 
study, evaluated headworks metals loadings 
from the domestic water supply. 

 Technical support for the Phase 1 and 2 
Sewer Rehabilitation Projects, City of Con-
cord, California. Provided technical support 
for evaluating impacts of constituents in 
spent cure water (esp. styrene) from cured 
in place pipe (CIPP) sewer rehabilitation pro-
jects on biological treatment facilities at the 
45 mgd CCCSD WWTP. Reviewed two-

stage granular activated carbon (GAC) con-
tactor system proposed for styrene removal. 

 Process engineer for the San Luis 
Obispo Wastewater Treatment Plant Master 
Plan Update, City of San Luis Obispo, Cali-
fornia. The master plan update was to in-
crease capacity from 5.1 to 5.85 mgd and 
meet an anticipated monthly average total 
nitrogen discharge limit of 10 mg N/L. Col-
lected performance data to calibrate rock 
trickling filter BOD removal model. Cali-
brated BioWin model of nitrifying activated 
sludge system using historical operations 
and performance data.  

 Project manager for Berkeley Farms 
Dairy Process Wastewater Odor Control & 
Solids Removal Systems Project, Dean 
Foods Corporation, City of Hayward, Califor-
nia. The project was for design of a package 
dissolved air flotation thickener (DAFT), cen-
trifuge, and appurtenant systems for sus-
pended solids removal downstream of the 
wastewater pretreatment system for off-site 
disposal. Project also included a three-stage, 
countercurrent foul air scrubber using hypo-
chlorite and caustic soda. 

 Senior process engineer for the Naval 
Facilities Engineering Command (NAVFAC) 
Biological Nutrient Removal Process Model-
ing Project, Marine Corps Base, Camp Pend-
leton, California. The project included simu-
lating biological nutrient removal (BNR) pro-
cesses for simultaneous nitrogen and phos-
phorus removal at a new 5.0 mgd treatment 
plant. Calibrated BioWin simulator using 
wastewater characterization data from the 
existing plants to be replaced by the new 
BNR plant and nitrification rates measured 



A. Ron Appleton Jr., PE 

 
 

https://carolloh2o.sharepoint.com/sites/TEAM-000025-PHXMarketing-Graphics/Shared 
  

using bench-scale sequencing batch reac-
tors (SBRs). Simulated five alternatives: (1) 
five-stage Bardenpho™, (2) phased isolation 
oxidation ditch, (3) concentric oxidation 
ditch (Orbal), (4) SBR, and (5) membrane bi-
oreactor (MBR) processes to demonstrate 
compliance with anticipated monthly aver-
age discharge limits of 5.0 mg N/L and 1.0 
mg P/L. 

 Technical support for the District of Co-
lumbia Water and Sewer Authority 
(DCWASA) Blue Plains WWTP Enhanced 
Nutrient Removal Program, Washington, 
DC. Provided technical support for evaluat-
ing post-denitrification aeration require-
ments at the 370 mgd WWTP. Developed a 
MathCAD worksheet to calculate nitrogen 
stripping at specified temperature and flow 
rates (up to 1,260 mgd peak mixed liquor 
flow rate) following a 34-ft SWD denitrifica-
tion tank to mitigate potential nitrogen 
sludge flotation in denitrification clarifiers. 
Compared calculated results against BioWin 
gas-transfer model simulation. 

 Process engineer for the East Honolulu 
Wastewater Treatment Plant Comprehen-
sive Study, City and County of Honolulu, 
Hawaii. The study included a capacity evalu-
ation of the East Honolulu WWTP based on 
peak day nitrate and total phosphorus dis-
charge limits of 9.0 mg N/L and 2.0 mg P/L. 
Calibrated BioWin model to simulate nitrify-
ing activated sludge system using 
wastewater characterization and historical 
operations and performance data. Simu-
lated sludge re-aeration weekday operating 
mode and plug-flow weekend operating 
mode, both with anoxic zone and mixed liq-
uor recycle for denitrification, to handle sig-
nificantly higher weekend loads. Simulated 
secondary clarifier performance using state-
point analysis. Identified process modifica-
tions to increase treatment capacity from 
2.8 to 5.0 mgd. 

 Project engineer for process mechanical 
design of new "flexible aeration basin" (an-
oxic selector) and modifications to existing 
aeration basins (inlet gates, internal baffles, 
ceramic fine-bubble diffusers, sloped bot-
tom for grit removal). Provided QA/QC for 
simulation of modifications to handle a 
PWWF rate of 15.8 mgd (35.6 mgd peak 

mixed liquor flow rate, including 11.9 mgd 
peak mixed liquor recycle). 

 Process engineer for the Water Pollution 
Control Facilities Master Plan Update Pro-
ject, City of Cedar Rapids, Iowa. The master 
plan at the 56 mgd (135 mgd domestic 
equivalent) WPCF included configuring a 
BioWin "whole plant" model that included 
upflow anaerobic sludge blanket (UASB) re-
actor, trickling filters, high-purity oxygen ac-
tivated sludge (HPOAS), and low-pressure 
oxidation (LPO) sludge conditioning - to ac-
count for solids handling recycles on liquid-
stream processes.  

Calibrated simulator using wastewater char-
acterization data and historical operations 
and performance data. Simulated secondary 
clarifier and nitrification clarifier perfor-
mance using state-point analysis. Simulated 
plant performance to show impact of high 
solids recycles on HPOAS capacity; deter-
mine existing plant capacity; determine 
modifications necessary to handle increased 
loadings; with and without LPO sludge con-
ditioning; and determine modifications nec-
essary to meet lower phosphorus and nitro-
gen discharge limits. 

 Process Engineer for the Easterly 
Wastewater Treatment Plant Comprehen-
sive Facilities Plan, Northeast Ohio Regional 
Sewer District (NEORSD), Cleveland, Ohio. 
Calibrated BioWin simulator using 
wastewater characterization (including VFA 
analysis) and historical operations and per-
formance data. Calibrated a CFD-based dy-
namic clarifier model, 2Dc, based on meas-
ured mixed liquor characteristics to simulate 
sustained peak flow events, as a proposed 
CSO control plan will increase the design 
sustained secondary peak flow duration 
from less than 18 hours to up to 57 hours. 
Simulated existing nitrifying activated sludge 
system and determined existing sustained 
peak secondary capacity is 265 mgd. Simu-
lated secondary clarifier modifications (en-
ergy-dissipating inlet (EDI), flocculating cen-
ter well, inboard lauders, suction-type 
sludge removal) to improve performance 
during sustained peak flow events.  



 

 
 

https://carolloh2o.sharepoint.com/sites/TEAM-000025-PHXMarketing-Graphics/Shared 
  

Education 
PhD Civil and 
Environmental 
Engineering, Colorado 
School of Mines, 2015 
MS Environmental 
Science and Engineering, 
Colorado School of 
Mines, 2013 
BS Environmental 
Engineering, Colorado 
School of Mines, 2011 

Licenses 
Professional Engineer, 
Colorado 

Professional 
Affiliations 
American Water Works 
Association/Water 
Environment Association 

Rocky Mountain 
Section  

Water Environment 
Federation 

Municipal Resource 
Recovery Design 
Committee 
Instrumentation and 
Controls Workshop, 
Vice-Chair 

Water Leadership 
Institute 
International Water 
Association 
Affiliated Faculty – 
Colorado  

Bryan D. Coday, PhD, PE 
Dr. Bryan Coday is Carollo Engineers’ Wastewater Tech Practice Lead for the Rocky 
Mountain Region and the company's Wastewater Advanced Automation and Control 
Innovation Lead. He also serves as vice-chair of the Instrumentation and Controls 
workshop of WEF's Municipal Resource Recovery Design Committee (MRRDC). He 
specializes in the planning and design of water resource recovery facilities, with expe-
rience in BNR secondary treatment design, regulatory permitting, detailed process 
performance evaluations and capacity assessments, whole-plant process modeling, 
and BNR optimization and stress testing through pilot- and full-scale evaluations. He 
has worked both as a consultant supporting utilities, as well as served as an opera-
tions engineer in the municipal sector. 

Wastewater Treatment 
 Project engineer/process modeler for 
the WPCF Treatment and Nutrient Master 
Plan at City of Greeley, Colorado. Project 
goals included development of a long-term 
(20 years) sustainable strategy for meeting 
Regulation 85, future regulations, and pop-
ulation growth with a prioritized list of pro-
jects, their costs, and recommended timing 
for the WPCF. Responsibilities included dy-
namic BioWin process modeling, flow and 
load projections, detailed process perfor-
mance and secondary treatment capacity 
evaluations, and development of full-scale 
[...]
pond improvements, wetlands improve-
ments, pump stations, a new oxidation ditch 
and secondary clarifiers for nutrient re-
moval, and a new UV disinfections step. 

 Electrical engineer for the City of Mod-
esto, California, Tertiary Treatment Plant 
Phase II Biological Nutrient Removal engi-
neering services during construction. The 
12.6-mgd project included a primary efflu-
ent pump station, rotary drum fine screens, 
three new nitrifying/denitrifying aeration ba-
sins, turbo blowers, mixed liquor fine 
screens, six membrane bioreactors, 80-mgd 
return activated sludge pump station, in-
channel UV system, and effluent and utility 
water pump station. 

 Electrical and instrumentation engineer 
for the South Tahoe Public Utility (STPUD) 
Tahoe Keys and Upper Truckee Pump Sta-
tions Replacement. Carollo designed the 
new pump station wet well, submersible 
pump installation, and seismic retrofits and 
developed a construction sequencing plan 
that minimized the amount of time required 
for bypass pumping. 

 Instrumentation engineer for the 
Georgetown Divide Public Utility District, 
California, Auburn Lake Trails Water Treat-
ment Plant. Designed instrumentation for 
the plant upgrade from the preliminary de-
sign report. Authored specifications includ-
ing complete, detailed control strategies for 
plant processes. 



Erik M. Bahneman, PE 

 
 

https://carolloh2o.sharepoint.com/sites/TEAM-000025-PHXMarketing-Graphics/Shared 
  

 SCADA engineer for the Calaveras 
County Water District, California, Copper 
Cove Water Treatment Plant and Hunter 
Water Treatment Plant. Upgraded the exist-
ing Wonderware 7.0 to Archestra at two 
treatment plants, integrated systems and 
troubleshot conversion issues. The existing 
SCADAlarm systems were also converted to 
the latest version and software was scruti-
nized for optimization. 

 Electrical engineer for the Modesto Irri-
gation District, California, Regional Water 
Treatment Plant Phase II Expansion. The $70 
million expansion included design and con-
struction of process modifications to the 
ozone system, 36-mgd membrane system, 
membrane waste-washwater treatment sys-
tem, high-service effluent pumps, 60-inch-
diameter finished water piping, chemical 
systems, and numerous structural re-
pairs/rework. 

 Electrical engineer for the West County 
Wastewater, California, Carriage Hills, 
D'Avila, La Honda, and Tara Hills Lift Stations 
Upgrades. Various improvements at each lift 
station included upgrades to electrical sys-
tem including service modifications, new 
standby generators, sequencing evaluations, 
hazardous area evaluations, ventilation, 
pump and variable frequency drive replace-
ment, new electrical gear replacement, site 
security communication system, and instru-
mentation. 

 Lead electrical and instrumentation en-
gineer for the City of Woodland, California, 
Well Replacement. Designed the power dis-
tribution system, motor control center, and 
process controls for the new well site. 
Worked with the City to integrate site par-
ticulars with existing city standards. Coordi-
nated new service connections with PG&E. 

 Lead electrical engineer for the Sacra-
mento Regional County Sanitation District 
(Regional San), California, N19 Arden Pump 
Station Wet Well Assessment and Remedia-
tion. In order to help Regional San maintain 
this valuable asset and restore its working 
life to an acceptable level, Carollo thor-
oughly assessed the condition and struc-
tural integrity of the wet well structure and 
its components during this initial project. 

 Lead electrical engineer for the City of 
Menlo Park, California, Sharon Heights 
Pump Station Replacement. The project en-
tailed replacing a 50-year old pump station 
that is the only source of water for the Sha-
ron Heights area of Menlo Park. As such, 
the pump station could not be removed 
from service, and its site was severely con-
strained being surrounded by multi-million 
dollar homes. The project entailed coordi-
nation with the local community to build 
consent for the appearance of the new 
pump station. The design of the new pump 
station includes extensive sound control 
measures, and the construction of a tempo-
rary pump station to maintain service while 
the new pump station is being built. 

 Lead electrical engineer for the Sacra-
mento Regional County Sanitation District, 
California, EchoWater Project $400 million 
Tertiary Treatment Facilities Project (TTF). 
TTF will provide filtration and disinfection of 
secondary effluent to a level equivalent to 
Title 22 requirements for tertiary disinfected 
recycled water for unrestricted reuse. TTF in-
cludes a 330-mgd filter influent pump sta-
tion, 217 mgd of granular media filters, 
backwash equalization and treatment, 
chemical feed systems, covered disinfection 
contact basin, three electrical substations, 
and a new area control center. 

 Electrical engineer for the Sacramento 
Regional County Sanitation District, Califor-
nia, EchoWater Project $130 million Flow 
Equalization Project (FEQ). FEQ will provide 
an additional 110 MG of storage capacity for 
the facility. Additional features include 
roller-compacted concrete lined basins, 
spillways and interconnections structures, an 
84-inch diameter final effluent distribution 
pipeline, underdrain pump station, and a 
basin washdown system. The washdown 
system consists of manual and automated 
water cannons for efficient washdown of 60 
acres of basin area. 



 

 
 

Education 
BS Civil Engineering, 
South Dakota School of 
Mines and Technology, 
1995 

Licenses 
Professional Engineer, 
Colorado 
 

S. Jason Rozgony, PE 
Jason Rozgony is a construction professional with 28 years of experience specializing 
in cost estimating for water and wastewater treatment plants, pump stations, and dis-
tribution systems. The majority of his work experience was obtained while working for 
general contractor emphasizing CMAR delivery.  Prior to his cost estimating experi-
ence, he worked as a project engineer, superintendent, and construction manager on 
a variety of water treatment and remediation projects in Illinois, Texas, Michigan, 
Iowa, Missouri, Connecticut, Colorado, Utah, and Wyoming. Since transitioning from a 
construction operations role to cost estimating he and his teams have developed at-
risk bids and guaranteed maximum price proposals exceeding $2 billion for wa-
ter/wastewater treatment plant work while producing of over 500 opinion of proba-
ble cost estimates. 

Relevant Experience 
 Estimator for the City of Sunnyvale, Cali-
fornia, Water Pollution Control Plant Sec-
ondary Treatment and Dewatering Facilities 
Design. This project included expanding the 
secondary treatment process to a conven-
tional activated sludge (CAS) process, add-
ing dewatering and thickening facilities for 
sludge handling, and adding sidestream 
ammonia treatment. The CAS process will 
remove nitrogen in anticipation of upcom-
ing nutrient regulations in the San Francisco 
Bay. Construction value estimated at $50 
million. 

 Estimator for the City of Richmond, Cali-
fornia, Veolia Wastewater Treatment Plant 
Critical Improvement project. Carollo pro-
vided design and engineering services dur-
ing construction for Veolia Water’s Critical 
Improvements to the Richmond WWTP. The 
project included grit removal, fine screen, 
and odor control system upgrades at the 
headworks; aeration basin diffuser improve-
ments; secondary effluent splitter box modi-
fications; a new blower building; and sec-
ondary clarifier mechanism replacement for 
early implementation of critical facility com-
ponents in parallel with the Facility Plan. 
Construction value estimated at $34 million. 

 Estimator for the Eagle River Water and 
Sanitation District, Colorado, Avon 
Wastewater Treatment Facility Nutrient Up-
grades. This project included improvements 
to the Avon Wastewater Treatment Facility 
secondary treatment process to meet Regu-
lation 85 nutrient limits. The recommended 
process configuration included an Anaero-
bic/Anoxic/Oxic (A2O) process with flexibil-
ity to operate in the 5-Stage Bardenpho 

configuration. Design elements included ex-
panded and modified aeration basins, sec-
ondary pumping, a new secondary clarifier, 
and condition assessment improvements to 
screening, grit removal, primary sedimenta-
tion, and equalization basins. The project 
was delivered via a CMAR delivery model to 
include construction sequence and con-
structability approach in the design process. 
Construction value estimated at $50 million. 

 Estimator for Pasco County Utilities, Flor-
ida, Southeast Wastewater Treatment Plant 
Expansion – Phase 1. The Phase 1 engineer-
ing services included a condition assess-
ment, process evaluation, capacity analysis 
report, and facility plan for the expansion 
and improvements of the Southeast WWTP. 
The scope also included a force main and 
route analysis for two force mains coming 
into the plant. 

 Cost estimator for the Water Delivery 
Comprehensive System Assessment and 
Update, Dallas Water Utilities, Texas. Carollo 
performed a comprehensive investigation of 
projected water demands, aging infrastruc-
ture, service reliability, benchmarking, water 
quality, risk management, and efficiency im-
provements. The project involved the analy-
sis of many different hydraulic scenarios, 
predict the consequences, and identify the 
optimum approach to address those conse-
quences. 

 Cost estimator for the City of Oklahoma 
City, Oklahoma, WC-1006 Water System Hy-
draulic Evaluation Citywide. Carollo is updat-
ing the City’s distribution system model and 
performing a master plan. The project team 
is performing modeling and preliminary 
routing and connection analysis; developing 

B:\Resumes\DNB\RozgonySJason.docx 



S. Jason Rozgony, PE 

 
 

flushing and disinfection practices for the 
Hefner-Draper Interconnect project, devel-
oping water demand projections, updating 
the hydraulic model demands with recent 
billing data and allocate future demand, cal-
ibrating the model, evaluating the existing 
and future system, and identifying improve-
ments. 

 Estimator for the Polk Regional Water 
Cooperative, Florida, PRWC Water Supply 
Improvements, Phase 1. Project included the 
conceptual and preliminary design of two 
RO water treatment plants (15 mgd and 30 
mgd), routing studies, conceptual design of 
120 miles of pipeline, and completion of an 
integrated water supply study of the Peace 
Creek Watershed. 

 Estimator for the City of Odessa, Texas, 
Water Quality Improvements – Phase III. 
This 55-mgd surface water treatment pro-
ject included a new 20 mgd high rate floc-
culation/sedimentation facility which re-
placed existing facilities. This project in-
cluded the Water Treatment Plant Rehabili-
tation and Miscellaneous Upgrades in which 
Carollo conducted a process evaluation to 
improve the water quality, which has high 
levels of hardness and total dissolved solids 
(TDS). The improvement project includes 
structural rehabilitation, new chemical and 
electrical facilities with advanced water 
treatment in mind, city-wide SCADA up-
grades, and the construction of new plate 
settlers in lieu of aging flocculation and sed-
imentation basins. Construction value esti-
mated at $154 million. 

 Estimator for the City of Kansas City, 
Missouri, Blue River Wastewater Treatment 
Plant Biosolids Upgrades. This project in-
cludes the preliminary and conceptual de-
sign of a new THP system and necessary 
improvements for processing biosolids from 
three of the City’s wastewater treatment fa-
cilities. Project included providing assistance 
to the City for procurement strategy devel-
opment, packaging evaluations, develop-
ment of preliminary design of the THP sys-
tem, comprehensive evaluation of proposal 
submittals, and negotiation of a long-term 
service contract. Construction value esti-
mated at $155 million. 

 Estimator for the North Texas Municipal 
Water District, Texas, South Mesquite Re-
gional Wastewater Treatment Plant Solids 
Handling Improvements. The project in-
volved providing a new solids dewatering 
facility to process solids for the current 33-
mgd plant capacity and including consider-
ation for future equipment to process solids 
for the 41-mgd plant capacity. Construction 
value estimated at $31 million. 

 Cost estimator for the City of Aurora, 
Colorado, Sand Creek WRF PLC Conversion 
and Improvements. Provided cost estimat-
ing support for the PLC conversion. The 
project included redesign of the PLC and 
SCADA infrastructure, including network 
block diagram, control cabinet and server 
rack design, P&IDs, control descriptions re-
development, and PLC and SCADA hard-
ware and software specifications. Construc-
tion value estimated at $2.6 million. 

 Cost estimator for the City of Aurora, 
Colorado, North Campus Electrical Phase II. 
In order to improve electrical safety and 
standardize on control across the North 
Campus Well Field, Carollo provided the de-
sign for the electrical, control, and program-
ming replacement for 17 wells. This included 
the separation of power from control for arc 
flash safety and the re-programming of 
each well to provide consistency across the 
wellfield as well as the City. Control narra-
tives were developed to simplify and opti-
mize operation based on experience from 
historical production.   

 Cost estimator for the City of Aurora, 
Colorado, North Campus Horizontal Well 
Pilot. The Carollo team evaluated several al-
ternative horizontal well technologies to im-
prove yield over conventional vertical wells. 
Ultimately, radial collector wells predicted 
the highest yield per dollar spent, and two 
wells are currently in design and permitting 
through Colorado Department of Public 
Health and Environment and the Division of 
Water Resources. 



TAHOE-TRUCKEE SANITATION AGENCY 
MEMORANDUM

Date: February 21, 2024 
To: Board of Directors 
From: Paul Shouse, Maintenance Manager 
Item: V-2
Subject:   Approval of Consultant Services to Develop Network Upgrade Preliminary Design Report for 

the SCADA/IT Master Plan 

Background 
In August of 2021, the Board of Directors awarded Jacobs Engineering (CH2M Hill) a contract to provide 
the Agency with a comprehensive SCADA/IT Master Plan. The SCADA/IT Master Plan assessed the current 
condition of the Agency’s technology systems and components, compared existing technology against 
industry standards, and provided implementation planning for identified improvements. 

On June 15, 2022, the final SCADA/IT Master Plan was presented and accepted by the Board of Directors. 
The Plan recommended three major phases of implementation, broken into eight sub-projects. One of the 
foundational projects included in phase one of the SCADA/IT Master Plan, is to “Upgrade Networks and 
Security”, which aligns with CIP-14 of the Master Sewer Plan.  

In November of 2023, staff requested a proposal from Jacobs Engineering for the development of a Network 
Upgrade Preliminary Design Report to assist T-TSA in evaluating design alternatives, provide a budgetary 
cost estimate, and recommend the most suitable design approach to meet the goals of the SCADA/IT 
Master Plan. 

Due to the significant amount of data and information gathered to assess T-TSA’s technology infrastructure 
for the preparation of the SCADA/IT Master Plan, Jacobs was recognized as uniquely qualified to provide 
consultation services. As a professional service and in accordance with the Agency’s Purchasing Ordinance 
No. 3-2023, only one proposal was solicited with the intent of a sole source award to Jacobs Engineering. 

Jacobs Engineering has provided a task order to the Master Services Agreement between Tahoe-Truckee 
Sanitation Agency and CH2M Hill and a proposal for consultation services in the amount of $61,505.00. 

Fiscal Impact  
The project total of $61,505.00 is less than the approved budget amount of $188,000.00. 